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Band Edge and Spurious Emission
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<4Mbps> Channel 39

100kHz PSD reference Level Plot

Low Channel Plot
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Spurious Emission 30MHz~1GHz Plot
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<4Mbps> Channel 76

100kHz PSD reference Level Plot

Low Channel Plot
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<8Mbps> Channel 02

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum E‘? Spectrum E‘?
Ref Level 30.00 d2m  Offset 31,20 0B & RBW 100 kHz Ref Level 30.00 dem  Offset 31.20 dB & RBW 100 kHz
I Att 20 dB_ SWT 1ms e YBW 300 kHz _ Mode Sweep o Att 20 db_ SWT 9 ms @ YBW 300 kHz _Mode Sweep
j@ 1Pk Max l@ 1Pk View
Mi[1] 13.91 dBm)| Mi[1] 36.18 dBm)|
2.40424780 GHz| 2.38013800 GHz|
20 df > 20 df
11
X
|
10 dBm S B ¢ 10 dBm “vj
PSR ROV (LY PV P g
0 dem o 0 dem f ¥
I . J )
", D1 5,000 dBr !
-10 dBrm: a 5 -10 dBrm: Fi 3
It A |[ k
-20 dBm: > -20 dBm: i :
/ N\
/ \ !
-30 dBm—1r a0,gem.
g A Na e AQ.LL R—— PRI T YT VT PRIV TN uj \.I- ki
haila i G bl s Ll e F
-50 d&m -50 d&m
-60 dBm -60 dBm
F1
|
CF 2.404 GHz 1001 pts Span 8.0 MHz Start 2.379 GHz 8001 pts Stop 2.409 GHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Funetion | Function Result | Type | Ref | Tre | X-value | ¥-value | Funetion | Function Result |
M1 1 2.4042478 GHz 13.91 dbm M1 1 2.380138 GHz -36.18 dbm
il T il T

Date: 1.JUN.2023

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum ‘:%] Spectrum ‘:%]
Ref Level 30.00 d2m  Offset 31,20 0B & RBW 100 kHz Ref Level 30.00 dem  Offset 31.20 dB & RBW 100 kHz
I Att 20dB SWT 30,1 ms @ VBW 300 kHz  Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz _Mode Sweep
l@ 1Pk View l@ 1Pk View
Mi[1] 37.11 dBm Mi[1] 13.77 dBm)|
828.0730 MHz| 2.404580 GHz
20 df 20 dgr m2[1]
Y
10 dBrr 10di
o dem 0 dé
0 D1 -6.090 dBm
D1 -6.090 dem
-10 dBrm: -10 dgm:
-20 dem 20 dg
-30 dm F
-30 dBm: '
M1
-50 dBm
-50 d&m
-60 dBm:
-60 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 80.0 MHz 30001 pts Stop 1.0 GHz | | [Marker
Marker Type | Ref | Tre | X-value | ¥-value | Funetion | Function Result |
Type | Ref | Tre | X-value | ¥-value | Funetion | Function Result | M1 1 2.40458 GHz 13.77 dbm
M1 1 828.072 MHz -37.11 dbm M2 1 6.55329 GHz -32.24 dbm
- - —_—
L i J [ EERERRE I L i J M e

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 Al-2 34 of 36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

<8Mbps> Channel 39

100kHz PSD reference Level Plot

Low Channel Plot
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<8Mbps> Channel 76

100kHz PSD reference Level Plot

Low Channel Plot
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang
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EUT Information

Report NO : 2D0206-03
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
= IS PR Limitat Main Plort
_E 504 % - ; 4 R-AV.Ee. L 111 M aian orts
s & T |
[
-
4071 “W
4 *
30T
20T
10t
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.172500 30.58 54.84 24.26 | L1 OFF 19.9
0.172500 46.44 64.84 18.40 | L1 OFF 19.9
0.183750 33.08 54.31 21.23 | L1 OFF 19.9
0.183750 48.42 64.31 15.89 | L1 OFF 19.9
0.197250 30.37 53.73 23.36 | L1 OFF 19.9
0.197250 46.82 63.73 16.91 | L1 OFF 19.9
0.366000 25.56 48.59 23.03 | L1 OFF 19.9
0.366000 36.70 58.59 21.89 | L1 OFF 19.9
1.277250 27.76 46.00 18.24 | L1 OFF 19.9
1.277250 40.53 56.00 1547 | L1 OFF 19.9
1.437000 28.70 46.00 17.30 | L1 OFF 19.9
1.437000 41.06 56.00 1494 | L1 OFF 19.9
1.569750 29.25 46.00 16.75 | L1 OFF 19.9
1.569750 39.71 56.00 16.29 | L1 OFF 19.9
1.698000 29.04 46.00 16.96 | L1 OFF 19.9
1.698000 39.51 56.00 16.49 | L1 OFF 19.9
1.799250 29.13 46.00 16.87 | L1 OFF 19.9
1.799250 39.40 56.00 16.60 | L1 OFF 19.9
1.936500 27.99 46.00 18.01 | L1 OFF 19.9
1.936500 37.83 56.00 18.17 | L1 OFF 19.9
2.069250 27.40 46.00 18.60 | L1 OFF 19.9




2.069250 35.63 56.00 20.37 | L1 OFF 19.9
11.562000 26.50 50.00 23.50 | L1 OFF 20.3
11.562000 28.74 60.00 31.26 | L1 OFF 20.3




EUT Information

Report NO : 2D0206-03
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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m
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.170250 29.86 54.95 25.09 | N OFF 19.9
0.170250 42.63 64.95 22.32 | N OFF 19.9
0.188250 30.16 54.11 23.95 | N OFF 19.9
0.188250 43.03 64.11 21.08 | N OFF 19.9
1.416750 28.47 46.00 1753 | N OFF 19.9
1.416750 39.57 56.00 16.43 | N OFF 19.9
1.520250 28.70 46.00 17.30 | N OFF 19.9
1.520250 39.49 56.00 16.51 | N OFF 19.9
1.637250 28.97 46.00 17.03 | N OFF 19.9
1.637250 39.94 56.00 16.06 | N OFF 19.9
1.736250 28.86 46.00 17.14 | N OFF 19.9
1.736250 39.50 56.00 16.50 | N OFF 19.9
1.844250 28.32 46.00 17.68 | N OFF 19.9
1.844250 39.00 56.00 17.00 | N OFF 19.9
1.988250 27.84 46.00 18.16 | N OFF 19.9
1.988250 37.43 56.00 18.57 | N OFF 19.9
9.183750 26.31 50.00 23.69 | N OFF 20.2
9.183750 28.28 60.00 31.72 | N OFF 20.2
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Appendix C. Radiated Spurious Emission

Temperature : 21~26°C
Test Engineer : Bigshow Wang, Quentin Liu and Eric Xiao
Relative Humidity : 45~60%
TEL : 886-3-327-0868 Page Number : Clof C31

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

MIMO <Ant. 3+4>

<1Mbps>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)

2329.176 50.34 -23.66 74 44.2 27 1592 | 36.78 | 104 | 141 P H
2389.254 41.1 -12.9 54 34.53 27.31 16.03 36.77 104 141 A H
* 2402 112.92 - - 106.23 27.41 16.05 36.77 104 141 P H
* 2402 112.56 - - 105.87 27.41 16.05 36.77 104 141 A H
H

BLE
H

CH 00
2351.106 50.32 -23.68 74 44.13 27.01 15.96 36.78 346 238 P \%

2402MHz

2389.56 41.03 -12.97 54 34.45 27.32 16.03 | 36.77 | 346 | 238 A |V
* 2402 109.58 - - 102.89 27.41 16.05 36.77 346 238 P \%
* 2402 109.04 - - 102.35 27.41 16.05 36.77 346 238 A \Y,
\%
\Y,
2378.6 50.4 -23.6 74 43.93 27.23 16.01 36.77 108 272 P H
2388.54 41.24 -12.76 54 34.67 27.31 16.03 36.77 108 272 A H
* 2440 113.14 - - 106.16 27.64 16.11 36.77 108 272 P H
* 2440 112.75 - - 105.77 27.64 16.11 36.77 108 272 A H
2494.96 51.3 -22.7 74 43.99 27.88 16.2 36.77 108 272 P H

BLE
2493.14 42.27 -11.73 54 34.98 27.87 16.19 36.77 108 272 A H

CH19
2372.3 50.35 -23.65 74 43.95 27.18 16 36.78 307 240 P \%

2440MHz
2386.86 41.13 -12.87 54 34.58 27.29 16.03 36.77 307 240 A \Y
* 2440 109.92 - - 102.94 27.64 16.11 36.77 307 240 P \%
* 2440 109.47 - - 102.49 27.64 16.11 36.77 307 240 A \%
2489.71 51.01 -22.99 74 43.73 27.86 16.19 36.77 307 240 P \Y
2483.5 42.09 -11.91 54 34.85 27.83 16.18 36.77 307 240 A \%
TEL : 886-3-327-0868 Page Number : C20of C31
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BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.46 - - 108.24 27.82 16.17 | 36.77 107 275 P H
* 2480 114.99 - - 107.77 27.82 16.17 | 36.77 107 275 A H
2484.19 53.35 -20.65 74 46.1 27.84 16.18 | 36.77 107 275 P H
2483.5 44.09 -9.91 54 36.85 27.83 16.18 | 36.77 107 275 A H
H
BLE
H
CH 39
* 2480 112.2 - - 104.98 27.82 16.17 | 36.77 | 368 242 P \%
2480MHz
* 2480 111.78 - - 104.56 27.82 16.17 | 36.77 | 368 242 A \%
2483.62 51.77 -22.23 74 44.53 27.83 16.18 | 36.77 | 368 242 P \%
2483.5 42.9 -11.1 54 35.66 27.83 16.18 | 36.77 | 368 242 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C30of C31
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2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

4804 46.47 -27.53 74 55.09 32.32 9.42 50.36 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 47.06 -26.94 74 55.68 32.32 9.42 50.36 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 47.22 -26.78 74 55.6 32.6 9.4 50.38 - - P H

7320 49.9 -24.1 74 54.67 36.62 10.85 | 52.24 - - P | H

7320 40.48 -13.52 54 45.25 36.62 10.85 52.24 - - A H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 47.89 -26.11 74 56.27 32.6 9.4 50.38 - - P \%
2440MHz

7320 50.61 |-23.39 74 55.38 36.62 10.85 | 52.24 - - \

7320 40.22 -13.78 54 44.99 36.62 10.85 52.24 - - A \

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C50f C31

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.97 -27.03 74 55.05 32.94 9.37 50.39 - - P H
7440 51.22 -22.78 74 56.13 36.34 1096 | 52.21 - - P H
7440 40.92 -13.08 54 45.83 36.34 10.96 | 52.21 - - A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 47.47 -26.53 74 55.55 32.94 9.37 50.39 - - P \%
2480MHz
7440 51.45 -22.55 74 56.36 36.34 1096 | 52.21 - - \%
7440 39.99 -14.01 54 44.9 36.34 1096 | 52.21 - - A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C6 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BLE (SHF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24886 42.04 | -31.96 74 58.66 39.12 -2.57 | 53.17 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BLE
24930 41.69 -32.31 74 58.22 39.19 -2.58 53.14 - - P \%

SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C7of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 23.25 |-16.75 40 30.59 24.41 0.64 32.39 - - P H
51.06 21.15 -18.85 40 38.74 13.97 0.9 32.46 - - P H
91.02 23.69 |-19.81 43.5 40 14.92 1.18 32.41 - - P H
144.84 22.34 -21.16 43.5 35.94 17.34 1.45 32.39 - - P H
747.2 36.02 -9.98 46 37.04 27.9 3.31 32.23 - - P H
896 39.17 -6.83 46 38.21 28.77 3.68 31.49 - - P H
H
H
H
H
H

2.4GHz
H

BLE
L 30 33.38 -6.62 40 40.72 24.41 0.64 32.39 - - P \%
50.7 32.34 -7.66 40 49.77 14.13 0.9 32.46 - - P Vv
66.36 31.01 -8.99 40 50.38 12.05 1 32.42 - - P \%
71.94 29.68 -10.32 40 48.57 12.48 1.05 32.42 - - P \%
728.8 36.61 -9.39 46 38.38 27.23 3.26 32.26 - - P |V
904 38.65 -7.35 46 37.59 28.78 3.7 31.42 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C8of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

<2Mbps>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2353.995 49.88 -24.12 74 43.66 27.03 1597 | 36.78 | 334 | 264 P H
2390 40.22 -13.78 54 33.64 27.32 16.03 36.77 334 264 A H
* 2402 111.66 - - 104.97 27.41 16.05 36.77 334 264 P H
* 2402 109.76 - - 103.07 27.41 16.05 | 36.77 | 334 | 264 A H
H

BLE
H

CH 00
2330.16 49.76 -24.24 74 43.62 27 15.92 36.78 342 242 P \%

2402MHz

2388.33 40.11 -13.89 54 33.54 27.31 16.03 | 36.77 | 342 | 242 A |V
* 2402 108.29 - - 101.6 27.41 16.05 36.77 342 242 P \%
* 2402 106.65 - - 99.96 27.41 16.05 36.77 342 242 A \%
\%
Vv
2368.32 50.25 -23.75 74 43.89 27.15 15.99 36.78 322 262 P H
2381.766 40.18 -13.82 54 33.68 27.25 16.02 36.77 322 262 A H
* 2440 112.42 - - 105.44 27.64 16.11 36.77 322 262 P H
* 2440 110.81 - - 103.83 27.64 16.11 36.77 322 262 A H
2484.52 50.97 -23.03 74 43.72 27.84 16.18 36.77 322 262 P H

BLE
2485.96 41.06 -12.94 54 33.81 27.84 16.18 36.77 322 262 A H

CH 19
2372.37 50.21 -23.79 74 43.81 27.18 16 36.78 366 290 P \Y,

2440MHz
2388.894 40.3 -13.7 54 33.73 27.31 16.03 36.77 366 290 A \%
* 2440 112.3 - - 105.32 27.64 16.11 36.77 366 290 P \%
* 2440 110.4 - - 103.42 27.64 16.11 36.77 366 290 A \%
2498.11 50.89 -23.11 74 43.57 27.89 16.2 36.77 366 290 P \%
2490.46 40.98 -13.02 54 33.7 27.86 16.19 36.77 366 290 A \%
TEL : 886-3-327-0868 Page Number : C9of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.5 - - 108.28 27.82 16.17 | 36.77 | 347 275 P H
* 2480 113.37 - - 106.15 27.82 16.17 | 36.77 | 347 275 A H
2483.56 57.89 -16.11 74 50.65 27.83 16.18 | 36.77 | 347 275 P H
2483.5 51.4 -2.6 54 44.16 27.83 16.18 | 36.77 | 347 275 A H
H
BLE
H
CH 39
* 2480 112.11 - - 104.89 27.82 16.17 | 36.77 | 339 236 P \%
2480MHz
* 2480 110.51 - - 103.29 27.82 16.17 | 36.77 | 339 236 A \%
2483.5 55.55 -18.45 74 48.31 27.83 16.18 | 36.77 | 339 236 P \%
2483.5 48.56 -5.44 54 41.32 27.83 16.18 | 36.77 | 339 236 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 46.01 -27.99 74 54.63 32.32 9.42 50.36 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 47.4 -26.6 74 56.02 32.32 9.42 50.36 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C11 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 47.19 -26.81 74 55.57 32.6 9.4 50.38 - - P H

7320 49.45 -24.55 74 54.22 36.62 10.85 52.24 - - P H

7320 40.93 -13.07 54 45.7 36.62 10.85 52.24 - - A H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 48.27 |-25.73 74 56.65 32.6 9.4 50.38 - - P |V
2440MHz

7320 50.34 |-23.66 74 55.11 36.62 10.85 | 52.24 - - \

7320 41.32 -12.68 54 46.09 36.62 10.85 52.24 - - A \

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C12 of C31

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 47.41 -26.59 74 55.49 32.94 9.37 50.39 - - P H
7440 52.45 -21.55 74 57.36 36.34 1096 | 52.21 - - P H
7440 40.88 -13.12 54 45.79 36.34 10.96 | 52.21 - - A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 47.47 -26.53 74 55.55 32.94 9.37 50.39 - - P \%
2480MHz
7440 52.38 -21.62 74 57.29 36.34 1096 | 52.21 - - \%
7440 40.65 -13.35 54 45.56 36.34 1096 | 52.21 - - A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C31

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
24864 42.3 -31.7 74 58.97 39.08 -2.57 | 53.18 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BLE
24908 41.73 -32.27 74 58.32 39.15 -2.58 53.16 - - P \%

SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C14 of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.36 2242 | -17.58 40 29.83 24.33 0.65 32.39 - - P H
50.34 21.52 -18.48 40 38.8 14.28 0.9 32.46 - - P H
91.2 25.02 -18.48 43.5 41.3 14.95 1.18 3241 - - P H
123.78 21.61 -21.89 43.5 35.18 17.55 1.33 32.45 - - P H
728.8 36.9 9.1 46 38.67 27.23 3.26 32.26 - - P H
896.8 3424 | -11.76 46 33.27 28.77 3.68 31.48 - - P H
H
H
H
H
H

2.4GHz
H

BLE
L 30 32.15 -7.85 40 39.49 24.41 0.64 32.39 - - P \%
65.1 33.27 -6.73 40 52.77 11.93 0.99 32.42 - - P Vv
111.36 30.92 -12.58 43.5 44.96 17.12 1.28 32.44 - - P \%
728.8 38.6 -7.4 46 40.37 27.23 3.26 32.26 - - P \%
747.2 39.75 -6.25 46 40.77 27.9 3.31 32.23 - - P \Y,
896 37.13 -8.87 46 36.17 28.77 3.68 31.49 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C150of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

<Bluetooth HR>

<4Mbps>
2.4GHz 2400~2483.5MHz
BT HR 4M (Band Edge @ 3m)
. . TaBT
BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant HR 4M Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2377.2 50.18 -23.82 74 43.72 27.22 16.01 | 36.77 | 285 213 P H
2390 40.69 -13.31 54 34.11 27.32 16.03 | 36.77 | 285 213 A H
* 2404 112.19 - - 105.48 27.42 16.06 | 36.77 | 285 213 P H
* 2404 109.02 - - 102.31 27.42 16.06 | 36.77 | 285 213 A H
H
BT HR 4M
H
CH 02
2381.82 51.19 -22.81 74 44.69 27.25 16.02 | 36.77 | 192 288 P \%
2404MHz
2389.905 40.64 -13.36 54 34.06 27.32 16.03 | 36.77 | 192 288 A \Y
* 2404 108.53 - - 101.82 27.42 16.06 | 36.77 | 192 288 P \%
* 2404 105.37 - - 98.66 27.42 16.06 | 36.77 | 192 288 A \%
\Y
\Y
2387.112 50.55 -23.45 74 43.99 27.3 16.03 | 36.77 | 271 218 P H
2385.168 40.66 -13.34 54 34.13 27.28 16.02 | 36.77 | 271 218 A H
* 2441 110.57 - - 103.58 27.65 16.11 | 36.77 | 271 218 P H
* 2441 107.3 - - 100.31 27.65 16.11 | 36.77 | 271 218 A H
2492.53 51.45 -22.55 74 44.16 27.87 16.19 | 36.77 | 271 218 P H
BT HR 4M
2485.6 41.57 -12.43 54 34.32 27.84 16.18 | 36.77 | 271 218 A H
CH 39
2388.732 50.47 -23.53 74 43.9 27.31 16.03 | 36.77 | 293 253 P \%
2441MHz
2390 40.74 -13.26 54 34.16 27.32 16.03 | 36.77 | 293 253 A \Y
* 2441 108.44 - - 101.45 27.65 16.11 36.77 293 253 P \%
* 2441 105.02 - - 98.03 27.65 16.11 | 36.77 | 293 253 A \%
2493.43 51.61 -22.39 74 44.32 27.87 16.19 | 36.77 | 293 253 P \Y
2489.65 41.56 -12.44 54 34.28 27.86 16.19 | 36.77 | 293 253 A \%
TEL : 886-3-327-0868 Page Number : C16 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant I-IFSTI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 111.53 - - 104.32 27.81 16.17 | 36.77 | 400 218 P H
* 2478 108.09 - - 100.88 27.81 16.17 | 36.77 | 400 218 A H
2484.28 53.65 -20.35 74 46.4 27.84 16.18 | 36.77 | 400 218 P H
2483.53 43.58 -10.42 54 36.34 27.83 16.18 | 36.77 | 400 218 A H
H

BT HR 4M
H

CH 76
* 2478 112.91 - - 105.7 27.81 16.17 | 36.77 | 161 244 P \Y

2478MHz
* 2478 109.46 - - 102.25 27.81 16.17 | 36.77 | 161 244 A \Y
248491 54.2 -19.8 74 46.95 27.84 16.18 | 36.77 | 161 244 P \Y
2483.65 44.64 -9.36 54 374 27.83 16.18 | 36.77 | 161 244 A \Y
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C17 of C31

FAX

: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

2.4GHz 2400~2483.5MHz
BT HR 4M (Harmonic @ 3m)

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant I-IFSTI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4808 38.85 -35.15 74 55.03 32.35 9.41 57.94 - - P H
H
H
H
H
H
H
H
H
H
H
BT HR 4M
H
CH 02
4808 39.8 -34.2 74 55.98 32.35 9.41 57.94 - - P \%
2404MHz
\%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C18 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant I-IFSTI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4882 39.29 -34.71 74 55.3 32.6 9.39 58 - - P H
7323 43.4 -30.6 74 54.66 36.61 10.86 | 58.73 - - P H
H
H
H
H
H
H
H
H
H
BT HR 4M
H
CH 39
4882 40.26 -33.74 74 56.27 32.6 9.39 58 - - P \%
2441MHz
7323 43.86 -30.14 74 55.12 36.61 10.86 58.73 - - P \%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C19 of C31

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant I-IFSTI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4956 40.65 -33.35 74 56.41 32.92 9.38 58.06 - - P H
7434 42.54 -31.46 74 53.93 36.36 10.96 58.71 - - P H
H
H
H
H
H
H
H
H
H
BT HR 4M
H
CH 76
4956 39.41 | -34.59 74 55.17 32.92 9.38 58.06 - - P |V
2478MHz
7434 42.19 -31.81 74 53.58 36.36 10.96 58.71 - - P \%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C20 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BT HR 4M (SHF)

BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant I-II—STI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24776 41.96 -32.04 74 58.8 38.94 -2.55 | 53.23 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
BT HR 4M
24908 41.84 -32.16 74 58.43 39.15 -2.58 | 53.16 - - P \Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BT HR 4M (LF)

BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant I-II—STI;/I Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 23 -17 40 30.34 24.41 0.64 32.39 - - P H
53.76 24.6 -15.4 40 43.39 12.75 0.91 32.45 - - P H
86.88 23.7 -16.3 40 40.63 14.33 1.15 32.41 - - P H
170.22 28.73 -14.77 43.5 43.77 15.68 1.68 324 - - P H
764 30.49 -15.51 46 31.11 28.21 3.35 32.18 - - P H
904 35.42 -10.58 46 34.36 28.78 3.7 31.42 - - P H
H
H
H
H
H
2.4GHz
H
BT HR 4M
L 30.72 32.89 -7.11 40 40.38 24.24 0.66 32.39 - - P \%
50.52 33.8 -6.2 40 51.15 14.21 0.9 32.46 - - P Vv
66.18 33.45 -6.55 40 52.84 12.03 1 32.42 - - P \%
91.02 26 -17.5 43.5 42.31 14.92 1.18 3241 - - P \%
736.8 38.93 -7.07 46 40.26 27.63 3.29 32.25 - - P Vv
896.8 38.81 -7.19 46 37.84 28.77 3.68 31.48 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2D0206-03B

<8Mbps>
2.4GHz 2400~2483.5MHz
BT HR 8M (Band Edge @ 3m)
. . TaBT
BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant HR 8M Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2369.01 50.09 -23.91 74 43.73 27.15 1599 | 36.78 | 333 219 P H
2388.96 40.2 -13.8 54 33.63 27.31 16.03 | 36.77 | 333 219 A H
* 2404 110.28 - - 103.57 27.42 16.06 | 36.77 | 333 219 P H
* 2404 105.07 - - 98.36 27.42 16.06 | 36.77 | 333 219 A H
H
BT HR 8M
H
CH 02
2337.3 50.29 -23.71 74 44.13 27 1594 | 36.78 | 144 | 251 P \%
2404MHz
2389.695 40.31 -13.69 54 33.73 27.32 16.03 | 36.77 | 144 | 251 A \Y
* 2404 109.28 - - 102.57 27.42 16.06 | 36.77 | 144 | 251 P \%
* 2404 104.24 - - 97.53 27.42 16.06 | 36.77 | 144 | 251 A \%
\Y
\Y
2367.51 50.77 -23.23 74 44.42 27.14 1599 | 36.78 | 352 | 319 P H
2388.57 40.13 -13.87 54 33.56 27.31 16.03 | 36.77 | 352 | 319 A H
* 2441 109.69 - - 102.7 27.65 16.11 | 36.77 | 352 | 319 P H
* 2441 104.38 - - 97.39 27.65 16.11 | 36.77 | 352 | 319 A H
2487.85 51.79 -22.21 74 44.52 27.85 16.19 | 36.77 | 352 | 319 P H
BT HR 8M
2485.15 40.97 -13.03 54 33.72 27.84 16.18 | 36.77 | 352 | 319 A H
CH 39
2372.046 50.7 -23.3 74 44.3 27.18 16 36.78 | 256 73 P \Y
2441MHz
2389.218 40.08 -13.92 54 33.51 27.31 16.03 | 36.77 | 256 73 A \Y
* 2441 109.2 - - 102.21 27.65 16.11 36.77 256 73 P \%
* 2441 103.94 - - 96.95 27.65 16.11 36.77 256 73 A \%
2483.8 50.87 -23.13 74 43.62 27.84 16.18 | 36.77 | 256 73 P \Y
2486.41 40.93 -13.07 54 33.67 27.85 16.18 | 36.77 | 256 73 A \%
TEL : 886-3-327-0868 Page Number : C23 of C31
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Report No. : FR2D0206-03B

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant I-Il—lgBBL Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 108.72 - - 10151 27.81 16.17 | 36.77 | 400 207 P H
* 2478 103.39 - - 96.18 27.81 16.17 | 36.77 | 400 207 A H
2484.07 59.72 -14.28 74 52.47 27.84 16.18 | 36.77 | 400 207 P H
2483.5 49.39 -4.61 54 42.15 27.83 16.18 | 36.77 | 400 207 A H
H

BT HR 8M
H

CH 76
* 2478 110.27 - - 103.06 27.81 16.17 | 36.77 | 150 255 P \Y

2478MHz
* 2478 104.98 - - 97.77 27.81 16.17 | 36.77 | 150 255 A \Y
2483.98 62.21 -11.79 74 54.96 27.84 16.18 | 36.77 | 150 255 P \Y
2483.5 51.23 -2.77 54 43.99 27.83 16.18 | 36.77 | 150 255 A \Y
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C31
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Report No. : FR2D0206-03B

2.4GHz 2400~2483.5MHz
BT HR 8M (Harmonic @ 3m)

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant J;z:;/l Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4808 39.27 -34.73 74 55.45 32.35 9.41 57.94 - - P H
H
H
H
H
H
H
H
H
H
H
BT HR 8M
H
CH 02
4808 40 -34 74 56.18 32.35 9.41 57.94 - - P Vv
2404MHz
\%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C250f C31
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Report No. : FR2D0206-03B

BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant J;z:;/l Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4882 39.29 -34.71 74 55.3 32.6 9.39 58 - - P H
7323 4291 | -31.09 74 54.17 36.61 10.86 | 58.73 - - P H
H
H
H
H
H
H
H
H
H
BT HR 8M
H
CH 39
4882 39.66 | -34.34 74 55.67 32.6 9.39 58 - - P |V
2441MHz
7323 42.71 -31.29 74 53.97 36.61 10.86 58.73 - - P \%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C31
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BTHR | Note| Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant J;z:;/l Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4956 40 -34 74 55.76 32.92 9.38 58.06 - - P H
7434 41.73 -32.27 74 53.12 36.36 10.96 58.71 - - P H
H
H
H
H
H
H
H
H
H
BT HR 8M
H
CH 76
4956 40.21 | -33.79 74 55.97 32.92 9.38 58.06 - - P |V
2478MHz
7434 42.87 -31.13 74 54.26 36.36 10.96 58.71 - - P \%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C27 of C31
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Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BT HR 8M (SHF)

BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant J;z-:;/l Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24820 41.8 -32.2 74 58.56 39.01 -2.56 | 53.21 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
BT HR 8M
24974 42.36 -31.64 74 58.81 39.26 -2.59 | 53.12 - - P \Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BT HR 8M (LF)

BT HR | Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp | Ant J;%L Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
31.08 23.77 -16.23 40 31.36 24.13 0.67 32.39 - - P H
50.52 20.77 -19.23 40 38.12 14.21 0.9 32.46 - - P H
87.78 27.72 -12.28 40 44.52 14.45 1.16 3241 - - P H
169.86 21.21 | -22.29 43.5 36.23 15.71 1.67 324 - - P H
841.6 31.04 |-14.96 46 30.56 28.78 3.55 31.85 - - P H
974.4 33.27 -20.73 54 29.29 30.91 3.89 30.82 - - P H
H
H
H
H
H
2.4GHz
H
BT HR 8M
L 30 33.98 -6.02 40 41.32 24.41 0.64 32.39 - - P \%
50.34 33.58 -6.42 40 50.86 14.28 0.9 32.46 - - P \%
66.72 31.44 -8.56 40 50.79 12.07 1 32.42 - - P \%
111.36 24.87 -18.63 43.5 38.91 17.12 1.28 32.44 - - P \%
831.2 30.84 | -15.16 46 30.88 28.34 3.52 31.9 - - P \%
969.6 33.58 -20.42 54 29.56 31 3.88 30.86 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C30 of C31
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level [Margin Limit Read | Antenna | Path |Preamp| Ant I-Il—lgBBL Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
BT HR 8M 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 02
2404MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = CaBT HR 8M loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C31of C31
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21~26°C

Test Engineer : Bigshow Wang, Quentin Liu and Eric Xiao

Relative Humidity : 45~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D65
FAX : 886-3-327-0855
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<1Mbps>

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BLE CHO0 2402MHz
3+4 Horizontal Fundamental
0
i
800 800 PEAK 74,
«d
0.0 ! 5ﬂ-ﬂwwm~«twww~wwww et
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000Kz VoW S Co0Ks s W RO T000 000K VoW 2003 000K 11 WAL
Peak
i
700) ) 70|
500 J s0q]
B s e B et e
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWELO0D 000Kz VDS 0001 ST A AOELOOD 000K VoW 3Gkt WAt
Avg.

TEL : 886-3-327-0868
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Report No. : FR2D0206-03B

1 (@BuVim) Date: 20230415 ) a8 Date: 2023.04-15
1300) 1300
1200) 1200
100) - 00|
1000) | 1000
909 90|
s00) s00) T
700) ! 700]
600) j \WM 600)
» W ————_
509 4 0.0 A AR A it
400) 400
300 300
200 200)
100 100]
310 2320, 2340, 2360. 2380, 00, 2412 000 300 4500 700, 1%00. 2100, 2300, 2500. 2700,
Frequency (MH2) Frequency (HHz)
Site +03CHIS-HY Site £ 03CHI5HY
Condition :PEAK_BE_74 3m 9120>_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 20230415 el (dBuvim) Date: 20230415
1300) 1300
1200) 1200
1100) 00|
f
1000) 1000
909 90|
s00) s00)
700) \ 704
s00) 60| ]
509 s00]
a04) IS S S PSS
300 300
200 200)
100 100]
310 2320, 2340, 2360, 2380, 200 2412 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (HiHz)
site +03CHI5-HY Site 03CHI5HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BLE CH19 2440MHz - L
3+4 Horizontal Fundamental
o
i
p
wi
5000 4 L e e i e
s
g
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
o003 00oR e vovT S ey SN o000 bogks Wt
Peak
v — ssovm P—
o
o
500) \ 500
] o 5N A A AN OO A IO D s
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
MOS0 00ORs 1 VOG0 ST Aats A
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No

.- FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

3+4

Avg.

G B 54
L. 1
400
300
200
100
TR 7T 750, 740, 70 7480, 750, 7
Frequency (HH:)
site £03CHIS-HY
Condition

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Horizontal Fundamental
e
w0 x
s !
g
Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s0q

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

110.0) 110.0| 1
o i
o]
s
Ncnf 0.0 o oA g AT e A ettt
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
o
.
T 7Y S SRS
o
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No

.- FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

3+4

Vertical

Fundamental

1 (0B

wim)

Avg.

600 AVG_BE 54|
500

400/

300

200

100

430 2840, 250, 2460, 70, 2850, 2490, E
Frequency (MH2)

site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

uog Ml

oy X |

700) {

o

Site 1 03CHI5-HY

Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

10 A\

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

3+4 Horizontal Fundamental

A @BuVim)

Date: 20230415 ) a8 Date: 2023.04-15
1300) 1300

1200) 1200 1

100)

-
o .
800 PEAK_BE 74 809 PEAK 74
[

P A w0
g )

. S A OV Y | wn
o o
d s
g g
o s
ST T T T —————
o s
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oum [ i [
oo o
b o .
o o
o wod
: |
o p
e / g
600 / L T AVG_BE|54] 09 A5 54|
ol ‘ p
40.0[ T S e e e e
o s
d g
o s
T T T T T T T L T I R
EER e
sre sy ane sscrs s
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

soum I o I
oo o
b o :
o ‘ o
o wod
o] . p
00 PEAK_BE|74 e00) PEAK 74,
s / s
s s
ot 9 O P 74 : o N O P
o o
d s
g g
o s
T T T T T — —
o T s
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oum [ i [
oo o
b o
110.0) 110.0| 1
o wod
e
o p
e / g
600 /’ AVG_BE|54] 09 A5 54|
o ! p
400 S S EE S 80.0] A
o s
d g
o s
T T T T T T T o % D e e
EER e
sre sy ane sscrs s
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CHOO0 2402MHz

3+4 Horizontal Vertical

1 (@Buvim)

Date: 202304-15 el (@Buvim) Date: 20230415
1300 1300]
1200 1200)
1109 0,
1009 1000]
%04 909
809 PEAK 74 809 PEAK 74
709 700
609 VG 609 AVG 54,
509 P e 509 — =
0 400]
300) 300
200 200
100 100
000 000 000, 10000 72000, 14000, 76000 18000 000 G000, 000, 70000 12000, 14000 16000 16000
Frequency (MHz) Freauency (MiHz)
$03CHI5HY 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D10 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO 2402MHz

3+4

Horizontal

Vertical

A @BuVim) Date: 20230415

4470 14475, 14475, T4AT7. 14479, 14481, 14483, 14485, 14457, 14480, 14401, 14493, 14495, 14497, 14500

requency (MH)

By Date: 2023.04-15

14470 14475, 14475, 14AT7. 14479, 14481, 14483, 14485, 14487, 14430, 14401, 14405, 14495, 14437 14500

17.7G
~18G
Avg

o
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D0_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 VG54
o
40.0| 40.0f -
-
Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL

Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 2023.0415 ) (@B Date: 20230415
1309 1300]
1209 1200
1109 100
1009 1000]
90.0) o0
800 PEAK 74| s0q) PEAK 74,
700 700
600 AVG 53 600l AVG 54,
S0 e === 00 et
400 0]
300) 300
200) 200)
100) 100
000 5000. 8000 10000, 17000. 14000, 6000 18000 000 5000 5000, 76000, 12000, 14000, 6000 16000
Frequency (MHz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORTZONTAL Condition

PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D12 of D65
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH19 2440MHz

3+4

Horizontal

Vertical

A @BuVim) Date: 20230415

4470 14475, 14475, T4AT7. 14479, 14481, 14483, 14485, 14457, 14480, 14401, 14493, 14495, 14497, 14500

requency (MH)

By Date: 2023.04-15

14470 14475, 14475, 14AT7. 14479, 14481, 14483, 14485, 14487, 14430, 14401, 14405, 14495, 14437 14500

17.7G
~18G
Avg

o
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D0_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 VG54
o
40.0| — 40.0f B i i
-
Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL

Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH39 2480MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 20230415 ) @y Date: 2023.04-15
1300) 1300

1200) 1200

100) 00|

1000) 1000

909 90|

809 PERK 74, 09 PERK 74
700) 700]

609 AVG 54 09 AVG 54
500 T e 500] i)

et fepcntrinry

400) - 400

300 300

200 200)

100 100]

5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000. 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (Hz)

Site £ 03CHIS-HY Site £ 03CHI5HY
Condition +PEAK_74 3m 9120D_02294_220623 HORTZONTAL

Condition PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH39 2480MHz

3+4

Horizontal

Vertical

A @BuVim) Date: 20230415

4470 14475, 14475, T4AT7. 14479, 14481, 14483, 14485, 14457, 14480, 14401, 14493, 14495, 14497, 14500

requency (MH)

) @y

Date: 2023.04-15

14470 14475, 14475, 14ATT. 14479, 14481, 14485, 14485, 14487, 14489, 14401, 14403, 14495, 14437, 14

17.7G
~18G

Avg

Frequency (Hz)
site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

oy
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D0_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 VG54
o
40.0| T S —— 40.0f T
-

7700 17730 17750, 17770, 17790, 17810, 17830, 17850. 17870, 17890, 17910, 17930, 17950, 17970, _ 181

Site
Condition

Frequency (MHz)
03CHI5HY
AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BLE (SHF @ 1m)

BLE 2.4GHz 2400~2483.5MHz

ANT BLE SHF

3+4 Horizontal Vertical

B Date: 2023.06.13 A @Buvim) Date: 2023.06.13
1300 1300

1200 1200

0| 10|

1000 1000

S04 s0.|

09 PEAK 74 09 PEAK 74
700 700

609 VG 54 609 VG 54
500 : 500

L e o v B M A L v e o e e
304 300

200 200f

100 100

000 19000, 20000, 2100, 72000, 73000, 2000, 25000 8000 19000, 20000, 2100, 7200, 25000, 20000, 25000
Froquency (Hie) Froquency (Wie)

site +03CHI5HY site +03CHI5HY
Condition +PEAK_74 Im SHF_00991_220514 HORTZONTAL

Condition +PEAK_74 Im SHF_00991_220514 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

ANT BLE LF

3+4 Horizontal Vertical

o ove 0420 o o 0230428
" s
ad wd
o o
s - o -
y oy
. -
00— - g 00— . b
43 ] v 3tz
as ad
o2 A4 st 29 “WM MW
Y OV P - "
m a
o I o

T e e w0 we  we we we o

rcueny ey iy
:03CHI15-HY ite 03CHI5-HY

Condition QP 3m 15BILO6_230318_210 HORIZONTAL Condition QP 3m 15BILO6_230318_210 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D17 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

<2Mbps>

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

v [ s [
o
oy
209 f 4
500 00 ARt e A APt S et
w
Fromey -
Site :03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 HORIZONTAL
ROW-I000000KH2 VBWE3000000KH2 SWTAuto REW-I000.000KH2 VBW:3000000K+2 SWT-Auto
[— raam ——
oy
Iy
1 L 4n_n’M—-HJ s s |
o
ey ey
Site : 03CH15-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBWHLO00.000KHz VBWELOOOKH 2 SWT-Auto RBWHL000000KH2 VEW:LGOOKHz SWTAuto

TEL : 886-3-327-0868

Page Number : D18 of D65
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CHOO 2402MHz

3+4

Vertical

Fundamental

Avg

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

o
o]
w0 | s0d -
W !
Y — N O e S S ———
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
o
.
; ] i A U Y s s
o
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

3+4

Horizontal

Fundamental

1 (g8

) Date: 2023.04.28

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
1
110.0 giis 100
i
oy / \
s0. i ol 50.) N B s
m
o
enc s
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
R TO0B 000k VoW S C00Ks e St R T000 000K VoW a0 0onKets Wt
Peak
) — . J—
10,0/ 10.0| 1
wd
50.0 50.0/ L
/ 0ol e
R encr s
sie oacHts iy
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of D65



ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

3+4

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

o
o]
/
ol Wi
Site :03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
o
80| |
600 lave_Be 54|
.
o
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

1 (dBuvim) Date: 20230428 A g8y Date: 2023-04.28
1309 1300]
1209 1200)
1109 10,
1000 1000]
909 900
809 800 T
709 700
609 ] k 60
ottt s
500 50 T e e
409 400]
309 309
200 209
109 100
310 7340 2560 280, 2400, 220, 2040, 2460, 2472 000 300, 900 2100 7300 2500 2700.
Freauency (MHr) Frequency (WHz)
Site +03CHI5-HY Site $03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20230428 el (@BuVim) Date: 2023-04.28
1309 1300]
1209 1209)
1109 10,
1000 1000]
900 900
800 80
709 700
609 60 ]
509 500
J o O N W S s s
300 300
200 200
109 109
310 B0, 260, 2360, 2400, 220, 244, 260, 2472 000 300 1900 2100 2300 2500. 2700,
Frequency (MHz) Freauency (MH2)
site $03CHI5-HY Site 03CHI5-HY
Condition + AVG_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

3+4

Vertical

Fundamental

A @BuVim) Date: 20230428

1300)
1200)

n
-

209 PEAK BE 74
W .

400)

300
200

Avg.

1000)

909

s00)

700)

09 lave_pE 54|
500

b

00|

300
200
100
410 2420 2430 240, 2450 2460 2470, 240, 24%0. 2
Frequency (MHz)
site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

100
a0 2470 243 20 2050 260 2470 24k, 24%. o0
Frequency (MHz)
site $03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (6Buvim) Date: 2023.04.28

1300
1200
109

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o R o [
oo o
b o :
110.0) a 110.0|
o wod
o] p
209 / PEAK BE 74 809 PERK 74
s / s
60.0) + 60.0|
ot I OL IR UV L SO SO ! D S
o o
d s
g g
o s
T T T T T —————
o T s
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oum [ i [
oo o
b o i
o o
o wod
o o
o p
e g
w A+ | s o e
500 v 500]
oo e QLY E— e e
o s
d g
o s
T T T T T T T L T I R
EER e
sre sy ane sscrs s
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BLE CH39 2480MHz
3+4 Vertical Fundamental
110.0) \] 110.0| 1
s
P v A\
500 o S S A 00 i oranns e AR A
Site 1 03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
110.0) /\ 110.0| 1
1wog .
90.0) Y 90.0f
w0 / s a5
o
o — ~ o L [BSENES_.
s
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
ROWELO0D 000Kz VOWL000 s SwrTAuto L0000k Vaur O T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CHOO0 2402MHz

3+4 Horizontal Vertical

1 (@Buvim) Date: 20230428 el (gBuvim) Date: 20230428
1300) 1300
1200) 1200
1100) g
1000) 1000
900) 90|
800 PERK 74 809 PEAK 74
700 700]
609 AVG 54 609 VG54,
500 500 e AT
o 710 bt
400) 400
300 300
209 200)
109 100
000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)
+03CHI5-HY 03CHI5-HY
Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO 2402MHz

3+4 Horizontal

Vertical

A @BuVim)

14470 14473, 14475, 14477, 14479, 14451, 14483 14485, 14437, 14439, 14491, 14493, 14495, 14497, 1450

evel @BuVI

Date: 2023.04.28

AVG[54

14470 14473, 18475, 14477, 14479, 14451, 1445, 14455, 14437, 14439, 14491, 14493, 14495, 14457, 14500

Condition : AVG_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
s ol
g
40.0| T 40.0 —
-

Frequency (Hz)
site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

17.7G
~18G

Avg

Site HY
Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 13000

Frequency (MiHz)
03CHI5-+

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

3+4 Horizontal Vertical

) @wuvim) Date: 20250426 ovel aBu Date: 20230428
1300 1300
1200 1200
1100 0]
1000 1000
s00) 509
209 PEAK 74 809 PERK 74
700 704
809 AVG 54 00 AVG_54]
00] e e s — T Z o
100 400
200 209
200 204
100 109
00 oo won. im0 Ta0h w000 ie0a0.  Ta0 00 S0 o0 oo o6 o 1000 78000
Freaquency (WH:) Frequency (W)
site £03CHIB-HY site 03CHI5-HY
Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH19 2440MHz

3+4

Horizontal

Vertical

o]
.
s
600 VG 54| 609 VG54
Y
g
w
S T T TS T AL TR TR AR S S IS ST T VT T TN AL AR AR RS S S IS T 70
Condition : AVG_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 AvG| 54|
g
40.0] apgf T T T T
-
Site :03CHI5-HY Site. 03CHI5-HY
Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

17.7G
~18G

Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH39 2480MHz

3+4 Horizontal Vertical

A (dBuvim) Date: 20230428 A a8y Date: 2023-04.28
1309 1300]
1209 1200)
1109 10,
1000 1000]
909 900
209 PEAK 74 809 PERK 74
709 700
609 VG 53] 00 AVG 5
S00f et = soof T o
409 1 400]
309 309
200 209
109 100
5000, 000, 10000 7200, 4000, T6000. 18000 000 5000, 000, 70000. 12000 Ta000. 6000 18000
Freauency (MHz) Frequency (WHz)
Site +03CHI5-HY Site $03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORTZONTAL

Condition PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH39 2480MHz

3+4

Horizontal

Vertical

A @BuVim) Date: 20230428

4470 14475, 14475, T4AT7. 14479, 14481, 14483, 14485, 14457, 14480, 14401, 14493, 14495, 14497, 14500

requency (MH)

) @y Date: 2023.04.28

14470 14475, 14475, 14AT7. 14479, 14481, 14483, 14485, 14487, 14430, 14401, 14405, 14495, 14437 14500

17.7G
~18G
Avg

o
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D0_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 VG54
o
40.0| - e e B——
-
Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL

Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BLE (SHF @ 1m)

BLE 2.4GHz 2400~2483.5MHz

ANT BLE SHF

3+4 Horizontal Vertical

) @B Date: 2023.06-13 el (@Buvim) Dote: 2023.06-13
1300 1300)
1200 1200
1109 1100
1009 1004
500 904
09 PEAK 74 800 PEAK_74]
700 704
609 G54 609 VG 54
50 504
| 1

L e o e e e e 400 P v — v e e S S SRR
300 304
200 200
100 100

8000 79000, 000, Zi000. 72000, 73000, 000, 750 000 19000 70000, 000, 72000 73000 Za000. 2000

Frequency (HHr) Froquency (HHz)

Site 2 03CH15-HY Site. 2 03CHI5-HY

Condition :PEAK_74 Im SHF_00991_220514 HORTZONTAL Condition PEAK_74 Im SHF_00991_220514 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D32 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

Emission below 1GHz

2.4GHz BLE (LF)

BLE

2.4GHz 2400~2483.5MHz

ANT

BLE LF

3+4

Horizontal

Vertical

QP/
Peak

1 (@Buvim)

743
585
529
574
514

Date: 20230429

Date: 20230429 el 9BuVIm)
a3
685
629)
= 574
514

4517]
s00f—1

285
229

14l

A
14 w‘,’ it HMML”‘”

e

571
oy -

s
+ 5
H 32y
28| e
2| MMWWW
174 g
a4
57
E TR [N R TR

5]
0 100 200 300, 400, 500 _ 600 700 800, 00 1000 o0 00, 200, 0. 600,
Frequency (MHz) Frequency (MiHz)
ite +03CHI5-HY ite 03CHI5-HY
Condition + QP 3m 158IL06_230318_210 HORIZONTAL Condition + QP 3m 158TL06_230318_210 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

<4Mbps>

2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)

BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT HR CHO02 2404MHz
3+4 Horizontal Fundamental
0
o
«d
0.0) " - vt e B R e o L Nt et Lciatiovyit et ot
s
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000Kz VoW S Co0Ks s W Ao To00000k 1 VoW 2000 000K Wt
Peak
wd
g
1 P S S SN NS S T J—o«———-»-vw
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition 1 AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWELO0D 000Kz Vo000 SUrTAD AOL00D 000K VoW Dok WA
Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CHO2 2404MHz

3+4

Vertical

Fundamental

1 @BuVim)

Date: 2023.04.27

Avg

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

e g oo 230427
w00 1500
1200 1200
109 wod
0 o
%00 s0d
800 200 PEAK 74
700 700
609 -
500 4 e 500) R '
P P
09 500
20 209
109 10d
o T Y 7505 z T T oo T T e o007 B B0 7. o
Fromeny ) ooy i
site 03CHIBHY site oscHIBHY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL
| REWH000.000KHz VBW:3000.000KH? SWT:Auto { RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o oo 20230427 ot asaum) oo 0230427
w09 1509
1209 1209
wna wnd .
100 100
500 g
500 w0
709 -
609 w0 -
509 509
0,00 et ]
09 s
20 200
109 104
o T i o5 o Tioo——7ms L R
- ey i
Site 2 03CH15-HY :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH 39 2441MHz - L

3+4

Horizontal

Fundamental

el (dBuVim)

Date: 2023.04.27

Avg.

+ RBW:1000.000KHz VBW:L00OKHZ SWT:Auto

o
]
0.0 i e LRI 500]
p
e neon v oo oo oo ureo
Peak
oo
]
o ) p
0.0] e e e

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH 39 2441MHz - R

3+4

Horizontal

Fundamental

Peak

) By oates 20230827
o I
I
I
N \
800 ( [ meacae7a
a0l
WO-AWM.WW»&”M
100
300
200
100
R N RN T
Troduencs (i)
site £ 03CHISHY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@Buvim)

Date: 2023-04.27

v B 54
|
L e —
300
209
109
410 2470 2430 7M. 20 760 2470 2480 240 2500
Froguency (Miz)
site +03CHI5-HY
Condition +AV6_BE_54 3m 9120D_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH 39 2441MHz - L

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
o
s
I
o
Site :03CHI5-HY Site : 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition < PEAK_74 3m 9120D_02294_220623 VERTICAL
ot sonrseeasmonss s o0y et seamaan e Ao
Peak
o
-
.
| 0.0] e T e
o
Site :03CHI5-HY 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH 39 2441MHz - R

3+4

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20230427

[
I
|
|
|
|
[

PEAK_BE 74

1

410 2420, 2430 240, 2450 2460 2470
Froquency (1Hz)
Site +03CHI5-HY
Condition :PEAK_BE_74 3m 91200_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

280, 24, 2500

Left blank

Avg.

1 (@Buvim)

Date: 2023-04.27

500 avs_BE 54
500
SR S .
400 e
300
209
109
410 2420, 240 20 250 2460 2470 2480 2490 2500
Frequency (MHz)
site +03CHI5HY
Condition + AV6_BE_54 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT HR CH76 2478MHz
3+4 Horizontal Fundamental
100
. yanY
900) Y 00|
IRl
sp.gp e S AT N TP S SO 5000 g A R s
w
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition < PEAK_74 3m 9120D_02294_220623 HORIZONTAL
o100 000Kz VoW S0 Co0ks s W oA TO00000k 1 VoW 2000 000K Wt
Peak
900) \ 900]
800 \ 809
o
AWF KV"\‘ ”””” 80,0 ”_“_"U
w
Site :03CHI5-HY 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBWELO30000H 2 VBWH 000 s W Tt ABAH000000k 2 VoW DatKs s EWT e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH76 2478MHz

3+4

Vertical

Fundamental

A (@Buvim)

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

+ AV6_54 3m 9120D_02294_220623 VERTICAL
RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

100.0) / 1000]
90.0| / 90.0|
00 [ PEAK_BE|74 200 PEAK 74
wl | ] — — 1
- ol L o O R OO VOO SO DO
o
Site :03CHI5-HY Site 03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition < PEAK_74 3m 9120D_02294_220623 VERTICAL
ot sonrseeasmonss s bty o st
Peak
110.0) 110.0| 1
o
o
o
600 /_,/ L AVG_BE|54] 09 A5 54|
. :
AooFﬁ S B s S B | 80.0) A’AJ =
o
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR2D0206-03B

2.4GHz 2400~2483.5MHz

BT HR (Harmonic @ 3m)

BT HR

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT HR CHO2 2404MHz

3+4

Horizontal

Vertical

Peak

Avg.

) @Bovim) oate: 20230427
1300

1200
1100
1000

oy

200 PEAK 74,
704

600 AVG_54]
50 P S
py g gpia

209

209

109

000 5000, 00, 10000, 12000, 3000, 16000,
Frequency (MHz)

site $03CHI5-HY

Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL

18000

evel @BuVI

Date: 2023.04.27

1300
1200
o
1000
90
S0

PEAK 74

700
s00)

504
40
304
200
100

P R e ST
i

Site

000 5000. 5000, 70000, g
Frequency (M)

03CHI5-HY

Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

2000 14000, 6000, 16000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT HR CHO2 2404MHz

3+4

Horizontal

Vertical

o
600 AVG 54| 09 VG54
m
-
S R T TS T A TR0 T 8 T T Tt S T A T T e S T RS 0
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL Condition © AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
s
000 AVG 54 609 VG54
g
40.0] I S R A T N 40.0f S B B R R B R B B B
-
Site 2 03CH15-HY Site. 2 03CHI5-]
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition

17.7G
~18G
Avg

HY
AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT HR CH 39 2441MHz

3+4 Horizontal Vertical

A (@BuVim) Date: 20230427

evel @BuV Date: 2023.04.27
1300) 1300

1200) 1200

1100) 00|

1000) 1000

909 90|

809 PERK 74 809 PEAK 74
700 700

600 AVG 54 609 AVG 54
500 — e — 500] e |
o i PPN R e b PR TP e e T

1
r

300 300 +

200 200) |

100 100] 1

000 5000, 000, 10000, 12000, 3000, 6000 1801 000 5000, 5000, 10000, 12000 14000, 6000, 16000
Frequency (MH2) Frequency (MHz)

site £ 03CHIS-HY site 03CHIS-HY
Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT HR CH 39 2441MHz

3+4 Horizontal Vertical

A @BuVim) Date: 20230427 evel @BuVI Date: 2023.04.27
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
s00) s00)
700) 700)
609 VG 54 609 AVG[54
500 500]
300 300
200 200)
100 100]
14470 14473, 14475, 14477, 14479, 14451, 14483 14485, 14437, 14439, 14491, 14493, 14495, 14497, 1450 14470 14473, 18475, 14477, 14479, 14451, 1445, 14455, 14437, 14439, 14491, 14493, 14495, 14457, 14500
Frequency (MH2) Frequency (MHz)
site $03CHIS-HY. site 03CHIS-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
1 @BuVim) Date: 20230427 ) a8u Date: 2023.04.27
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
s00) s00)
700) 700)
609 VG 54 09 AVG[54
500 500)
00 S =
300 300
200 200)
100 100
7760 17730, 17750. 1770, 17790, 17810, 17630. 17850, 17670. 17890, 17910, 17930, 17950. 17970, 1501 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 13000
Frequency (Hz)

Frequency (MiHz)
site +03CHI5-HY

Site 03CHI5-+
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

HY
Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

17.7G
~18G

Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT HR CH76 2478MHz

3+4 Horizontal Vertical

) aBovim Date: 20230427 e aBovim) Dates 20230827
1300 1300
1200 120
10 o)
1000 1004
509 s0q|
800 [ peAiC7al e00) PEAK 74
709 704
600 AVG 54 09 AVG 54
509 b NS 504 g™
BRI WO e o s i

10 00,

= ‘
200 J 30
200 | 20
10 ‘ 10

o0 oo w00 oomo 160 waoon  7eoos 78000 o0 G0 woto  foe _ aon  roos 16000 1500

roquency (ir) roquency (i)

Site :03CH15-HY Site. : 03CH15-HY

Condition +PEAK_74 3m 9120D_02294_220623 HORTZONTAL Condition :PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

TEL : 886-3-327-0868 Page Number : D46 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT HR CH76 2478MHz

3+4 Horizontal Vertical

o]
.
s
600 VG 54| 609 VG54
Y
-
w
S T T TS T AL TR TR AR S S IS ST T VT T TN AL AR AR RS S S IS T 70
Condition : AVG_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o
s
600 VG 54| 09 AvG| 54|
g
400~ ey 40.0f “r=
-
Site :03CHI5-HY Site. 03CHI5-HY
Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

Emission above 18GHz

2.4GHz BT HR (SHF @ 1m)

BT HR

2.4GHz 2400~2483.5MHz

ANT

BT HR SHF

3+4

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2023.06-13

PEAK 74|

VG 54

1
F R v —— = = e e

100

8000 19000. 20000, 21000, 22000, 23000, 20000 25000
Frequency (MHz)

site $03CHI5-HY

Condition :PEAK_74 Im SHF_00991_220514 HORIZONTAL

evel (@BuVI

Date: 2023.06-13

1300
1200
o
1000
90
S0

PEAK 74

700
s00)

VG54

504
w0l b
304
200

100]

,,,,,, A A

1
e e

3000 19000, 20000, 7

Site 03CHI5-HY

1000, 22000.
Frequency (M)

Condition :PEAK_74 Im SHF_00991_220514 VERTICAL

23000, 24000, 25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

Emission below 1GHz

2.4GHz BT HR (LF)

BT HR 2.4GHz 2400~2483.5MHz

ANT BT HR LF

3+4 Horizontal Vertical

ey p— - e
" ]
g wd
0 o
i - i -
a By
e e
40.0} 40.0f B &
4 23
s s
. 5 i Lt

. adfl s
a3 g 24
na s i b ettt
nd na
5 51

R e N S e

Frcueney ey iy

Site : 03CH15-HY Site. :03CH15-HY
Condition : QP 3m 15BILO6_230318_210 HORIZONTAL Condition QP 3m 15BILO6_230318_210 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D49 of D65
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

<8Mbps>

2.4GHz 2400~2483.5MHz
BT HR (Band Edge @ 3m)

BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT HR CHO02 2404MHz
3+4 Horizontal Fundamental
0
o
«d
50.0 3 SO0 S donet s b b A A
s
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000Kz VoW S Co0Ks s W Ao To00000k 1 VoW 2000 000K Wt
Peak
, e O M O s s
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBMELOGD 000K VB S0t A ROVELoOm 000K VoW Sekets Sw ot
Avg.

TEL : 886-3-327-0868

Page Number : D50 of D65
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT HR CHO02 2404MHz
3+4 Vertical Fundamental
o
800 200 PEAK 74
o
50.0) o 500| G T e e B B R
o
2o
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL
ROWALOUDO00RZ YOWRSUOCO0RH: SWTD S REWA OO0z TOWIODS000KH WA
Peak
1wog
o
w
a0
Al)o,_,‘&_,-v—‘_‘__’——'—‘*ﬁJ
w
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D0_02294_220623 VERTICAL
ROWELO0D 000Kz YD 3601 AT RBWA000000KHz VBW.0 360Kz SWT-Auto
Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT HR CH 39 2441MHz - L

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

o
809 200 PEAK T4
v . b VS O IO SO PP S
" n——
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition :PEAK_74 3m 9120D_02294_220623 HORTZONTAL
ot isea e nisean ooy oo o Tsoctoaks ot s05esooes s
Peak
oot . woum o
]
o | o
1 N — —e L L e e |
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D52 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-03B

BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03B
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BT HR 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2D0206-03B

BT HR

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz

BT HR (Harmonic @ 3m)
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BT HR 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Duty

Cycle(%) T(us) 1/T(kHz) |VBW Setting

Antenna Band

3+4 Bluetooth - LE for 1Mbps 60.38 378 2.65 3kHz

3+4 Bluetooth - LE for 2Mbps 56.80 1065 0.94 1kHz

3+4 Bluetooth HR for 4Mbps 77.87 2920 0.34 1kHz

3+4 Bluetooth HR for 8Mbps 78.13 2930 0.34 1kHz
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